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  Inclusion Criteria: Neonate 0-28 days old and  35 weeks gestation with rectal temp  38.0° C/100.4° F  (at home, PCP, or in ED) 
OR  <36.0° C/96.8° F that is persistent/recurrent or with any clinical concern 

 Exclusion Criteria: Currently admitted to NICU (refer to the NICU Sepsis Evaluation and Antimicrobial Use Guideline), 
<35 weeks prematurity, immunodeficiency, prior antibiotics

Diagnostic Tests
 Blood: CBC w diff, culture, AST/ALT, procalcitonin, POCT glucose, (HSV PCR*)
 CSF: cell count, glucose, protein, gram stain, culture, (HSV PCR*) 

o Save extra for additional studies, if needed
o Consider deferring CSF for well-appearing 22-28 day olds if: temp 36°C-38.4°C, procalcitonin <0.5 ng/mL, no elevation in AST/

ALT, no leukopenia or thrombocytopenia, no concern for HSV1

 Urine (cath): UA, culture
 *HSV PCR tests (not antibodies): 

o Should be sent for all patients   21 days, or patients ill-appearing at any age, or well-appearing 22-28 year olds with HSV risk 
factors1:
 HSV PCR on blood and CSF 
 HSV PCR of surfaces (use 1 swab for HSV PCR and swab in this order: conjunctiva, mouth, nasopharynx, rectum). If 

vesicles present, also send swab of vesicle base.
o Place on Contact Precautions 

Consider adding:
 If June-Oct or any season if enterovirus circulating: CSF enterovirus PCR 
 If persistent watery stools: Stool BioFire 
 If respiratory signs: Chest X-ray; COVID-19/flu/RSV PCR (if negative, can consider sending respiratory BioFire at the discretion of 

the provider if the results will alter management); place on Droplet Precautions
 If CSF pleocytosis or seizure present: send individual HSV and enterovirus CSF PCR. If negative, consider sending BioFire 

meningoencephalitis panel. 

  21 day old **Ill-appearing 
22-28 day old

Well-appearing 
22-28 day old

1Risk factors for HSV 
(any of the following)

 Ill-appearing infant 
(including 
hypothermia, severe 
respiratory distress)

 Seizure history
 Conjunctivitis
 Vesicles on skin 

exam/ mucous 
membrane ulcers

 Hepatosplenomegaly
   AST or ALT 
 Thrombocytopenia
 Leukopenia
 CSF pleocytosis with 

negative CSF gram 
stain

 Interstitial 
pneumonitis

 Post-natal HSV 
contact

 Maternal risk factors 
(primary HSV 
infection, maternal 
genital lesions at 
delivery)

Empiric Antimicrobial Therapy 
(start all 3 below)

 Ampicillin IV 
o If  7 days old: 300 mg/kg/day div q8hr
o If >7 days old: 300 mg/kg/day div q6hr

 Gentamicin IV for infants aged  35 wks: 
o 4 mg/kg/day div q24hr (no gentamicin 

levels will be needed if expected use is <72 
hours) 

 Acyclovir IV 60 mg/kg/day div q8hr

   21 day old and ill-appearing 22-28 day 
olds: 

 If CSF not suggestive of bacterial 
meningitis: reduce ampicillin dose to 200 
mg/kg/day 

Well-appearing 22-28 day olds:
 Continue above management

Empiric Antimicrobial Therapy
 If LP is deferred: 

o Do not start antibiotics unless UA is 
consistent with UTI; observe clinically if 
stable

 If well-appearing and concern for UTI only: 
o Ceftriaxone IV/IM: 50 mg/kg/day div q24hr 

 If concern for HSV infection1: 
o ensure HSV studies* sent and 

add Acyclovir IV 60 mg/kg/day div q8hr 

Discharge Criteria:

 Infant is stable, well appearing, and tolerating feeds well
 Blood culture (which is continuously monitored) negative at 24 hours. 
 Urine and CSF cultures (if obtained) negative after at least 24 hours of incubation. Must call lab tech to check culture plates as these are manually inspected only 

once daily.  
 HSV studies negative (if obtained). Of note, HSV whole blood PCR may not result prior to discharge; determine plan for follow up of any pending lab results.
 No new symptoms of concern
 No persistent fever
 Family understands discharge instructions and ongoing infant needs
 Follow-up provider identified; discharge plan and close follow-up arranged

**Ill-appearing patients include those with concern 
for bacteremia and/or meningitis based on clinical 

examination
 Obtain an LP and start antibiotics

Empiric Antimicrobial Therapy
 Ampicillin IV/IM 300 mg/kg/day div q6hr and 
 Ceftriaxone IV/IM 100 mg/kg/day div q12hr 
 If concern for HSV Infection1: 

o ensure HSV studies* sent and 
add Acyclovir IV 20 mg/kg/dose q8hr 

Diagnosis 
confirmed?

See Appendix A for Neonatal Infection 
Treatment Considerations

 Consult Infectious Disease if concern for 
meningitis, bacteremia, HSV, UTI with Multi-
Drug Resistant (MDR) organism,  UTI with 
complications

 Consult Ophthalmology if any of the HSV 
PCR tests are positive 

Improving?

No Yes

Yes

Further evaluation and 
treatment per inpatient team 

and consider Infectious 
Diseases consult

No

Admit to Pediatric Hospital Medicine Service

https://connecticutchildrens.ellucid.com/documents/view/1577
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Neonatal Infection Treatment Considerations (0-28 days) 

Consult Infectious Diseases if concern for meningitis, bacteremia, HSV, UTI with Multi-Drug 
Resistant (MDR) organism, or UTI with complications 

 

≤21 day old: 

• If CSF is suggestive of bacterial meningitis:  
o In addition to ampicillin, gentamicin and acyclovir, add ceftazidime IV:  

▪ 150 mg/kg/day div q8hr 
▪ Note: if patient is less than 2000 g in weight, Infectious Diseases to help 

direct dosing 
o If gentamicin is expected to be used for >72 hours, follow pharmacist protocol for 

monitoring 

 

Well-appearing 22-28 day old: 

• If well-appearing and concern for UTI only: 
o Ceftriaxone IV/IM 50 mg/kg/day div q24hr 
o If urine culture grows Enterococcus: change to ampicillin 100 mg/kg/day div q6hr  
o Adjust antibiotics according to sensitivities of organism  
o Treatment duration considerations: 

▪ Mild pyelonephritis with rapid response to antibiotics: 7 days  
▪ Severe pyelonephritis with delayed response to antibiotics: 10 days  
▪ Pyelonephritis complicated by intrarenal or perinephric abscess: at least 

14 days, to be followed by Infectious Diseases  
• If LP is obtained and suggestive of bacterial meningitis:  

o Start all 3 antimicrobials below: 
▪ Ampicillin IV/IM 300 mg/kg/day div q6hr and  
▪ Gentamicin 4 mg/kg/day div q24hr and 
▪ Ceftriaxone IV/IM 100 mg/kg/day div q12hr 

 

Ill-appearing 22-28 day old: 

• If gram negative bacterial meningitis is proven: 
o In addition to ampicillin, ceftriaxone and acyclovir, add gentamicin 4 mg/kg/day div 

q24hr  




